


How to operate TBC-50LH

SPEED SET LENGTH SET Q'TY
B5HE ra’ 128
FILE ND CURRENT LENGTH CURRENT Q'TY
POWER O , : s | i Foi B —
START| |RESET| | STOP LFEN - -
NG INS DEL aaas
CUTex HUH @ - - -~ e mEHFIJ - A
READY @ i = 1 SHIET i e -
TBC-50LH LENGTH Q'Y FILE| | SET o
ERROR (@D = POWER SW
[ 10 20 30 40 50 ] 0 B0 a0 100 110 120 130 140 150 160 170 1HI3W"1
Illrlll.lll_lllll_ll‘I}II_I_IIIrIIIIIILTIIITIIIIIIII[IIIrIIl_IIH_III]IIII_IIIIrIIIIrII]III_rlllllll=|||[!IIrIH.IIJ_IIII[IIIlill!I_I.Il.rllIIIII1|lI=IIIIIIl_|_IIIrJII‘III_IILIi:IlIIHITIII‘lII_IIII_IHII'Hl‘III[IIIllII_II[I_II_HIIIIH_IIIITIIIIIII_|II1 - QTA EWDO
" ua 30 wE SR AT 1z 2 2 3 4 5 6 12 7 inch

1. An example (Cutting length : 70mm, Cutting quantity : 120 pcs)

[> Turn on the POWER SW.

o

POWER SW

[> Set the temperature.(It is normally used at 250°-350T. About 5 minutes after turn-on,
it will be reached to set-temperature with the red LED turned off automatically.)

# Caution : When a work is over, set the temperature at zero and turn the cooling
fan 10 minutes or so and power off.

> Set cutting length. (Press the following buttons in order.)

0
LENGTH 7 SET
= = = [eon] =

[> Set cutting quantity.

—

SPEED 0

e o | @ - B2 - 2] - 1)

[> Press START button.

= START




2. Key functions

oew | Current length on display will be back to “0" at a stop.

RESET
. All of current length and current g'ty on display will be back to "0".

O [en
=
—

. Moving knife only.

(D to cut the material for test.
@ to take out the material ammed between knife blades.
3 for balancing of knife blades in exchange.

SAIRA L Cutting additional one.

i EH

SHIFT

=SC | : Restoring to normal condition in ERROR(red LED)
and inputting parameter or program.

4

FEED FEED . to move the roller manually for mounting the material on the machine

or for feeding it forwards or backwards.

— Speed up (The current speed appears on the left-upside of LCD display with
"%". Normal speed : 50%, Maximum speed : 100%)

* Speed up & down Is possible in any time(operation or stop) and set-speed will
not be changed even though you press RESET button or power off & on.

— Speed up (The current speed appears on the left-upside of LCD display with
"%". Normal speed : 50%, Maximum speed : 0%)

* Speed up & down Is possible in any time{operation or stop) and set-speed will
not be changed even though you press RESET button or power off & on.

. to correct wrong data.

. Function for label cutting (applicable models : TBC-50S, TBC-50SH)



3. Specification

Max

Range of

Cutting - Power ke : Cutting speed | Machine Size | Packing Size
Model No. Material Knife Supply %Fctrllphg Egr%r%ﬁ (length . 1M) (Net Weight) | (Gross Weight)
TBC-50LH .
: Webbing, AC110/220V, 30mm~ " 510x690x940 | 830x560x770
(V(\:’ﬁ?tg'r")‘g Seat Belt | MOV | so/60Hz | 299MM| Tapom | 18730 cuts (85kgs) (89kg)

4. Caution for use

Before use, please confirm the voltage and make the ground{earth) connection.
In case of cutting double or triple rolls at the same time, make materials fed

oppositely(~ & ~), to prevent slipping by roll tension.
Do not access hands or any object close to the working knife. (for safety)

When the knife blade becomes dull, please use it after grinding with the grinding machine.

(Please do not let the unskilled person grind manually or install the knife blade.)
Please contact following address for further information.







TBC-50LH Part List A

ol DESCRIPTION el DESCRIPTION
A-1 | ROUND HEADED BOLT(M3) A-38 | ROLLER TENSION BRACKET
A2 | COOLING FAN SAFETY COVER A-39 | PRESSURE CONTROL SPRING COVER
A3 | BOLT(M4x6 STAINLESS) A-40 | ROLLER PRESSURE CONTROL SPRING
A-4 | UPPER KNIFE COVER A-41 | UPPPER ROLLER GUIDE BLOCK
A5 | COOLING FAN A-42 | CLAMPING NECK WASHER
A6 | 6P TERMINAL A-43 | WRENCH BOLT(MS)
A7 | TERMINAL HEAT PLATE A-44 | ROUND HEADED BOLT(MS)
A-8 | HEAT PLATE SUPPORT A-45 | CLAMPING NECK WASHER
A-9 | CLAMPING BOLT(MS5) A-46 | FLAT HEAD BOLT(M6)
A-10 | ROUND HEADED BOLT(M5 STAINLESS) | A-47 | COUNTING SENSCR
A-11 | UPPER KNIFE MAIN FRAME A-48 Egﬁgmgg% AALE, BEARING
A-12 | WRENCH BOLT(M8) A-49 | ROLLER BEARING HOUSING(R)
A-13 | STAINLESS COVER BRACKET A50 | CUTTING MOTOR CLAMPING BOLT
A-14 | UPPER KNIFE BRACKET A-51 | RIGHT FRAME
A-15 | UPPER KNIFE A52 | SPUR GEAR(S)
A-16 | TEMPERATURE SENSOR A-53 | CUTTING MOTOR
A-17 | SET SCREW(M6) A-54 | ROLLER TIME GEAR(L)
A-18 | HEATER A-55 | COUNTING SENSOR BRACKET
A-19 | FLAT HEAD BOLT(MS5) A-56 | BEARING(#6007)
A-20 | HEATING PRESSURE PLATE A57 | CRANK SHAFT
A-20-1 | SILICONE PAD A58 | BEARING(#6202)
A-21 | PRESSURE PLATE CLAMP A-59 | LOWER ROLLER
A-22 | RAM GUIDE A-60 | STEPPING MOTCR
A-23 | ROLLER SPACE PLATE A-61 | STEPPING MOTOR CLAMPING BOLT
A-24 | ROUND HEADED BOLT(MS) A-62 | ROLLER TIME GEAR(S)
A-25 | PRESSURE FRAME A-63 | LEFT FRAME
A-26 | PRESSURE FRAME CONTROL BOLT(M6)| A-64 Egﬁgmggg AXLE BEARING
A-27 | STOPPER CONTROL RING SUPPORT | A-65 | GEAR BRAKE
A-28 | WRENCH BOLT A-66 | SHAFT KNOB
A-29 | SILICON WASHER (NOISE CONTROL) | A-67 | TIMING BELT(200XL)
A-30 | OILLESS A-68 | FLAT HEAD BOLT(M6)
A-31 | STOPPER BRACKET A-69 | BRAKE PRESSURE CONTROL NUT(M6)
A-32 | STOPPER A-70 | CLAMPING BOLT(M5 STAINLESS)
A-33 | UPPER ROLLER SHAFTCLLER A-71 | STEPPING MOTOR CLAMPING NUT
A-34 | UPPER ROLLER A72 | TIMING GEAR(64Tx2)
A-35 | BEARING(#6002) A-73 | SPUR GEAR(LARGE)
A-36 | ACETAL RING SUPPORT A-74 | ROUND HEADED BOLT
A-37 | ROLLER PRESSURE CONTROL BOLT | A-75 | ROLLER BEARING HOUSING(L)







TBC-50LH Part Lists B

PART

Ly DESCRIPTION ‘ e DESCRIPTION
B-1 | TAPE GUIDE | B-40 | DRIVE BOARD(DR)

B-2 | ROUND HEADED BOLT(M6) | B-41 | CONTROL BASE

B-3 | FRONT COVER | B-42 | RELAY SOCKET

B-4 | ROUND HEADED BOLT(M4) | B-43 | RELAY

B-5 | LEVER | B-44 | FUSE BOX

B-6 | LEVER CLAMPING BOLT(MS) | B-45 | RIGHT ANGLE FRAME
B-7 | LEVER CLAMPING NUT(M8) | B-46 | CLAMPING BOLT

B-8 | ROUND HEADED BOLT(M®6) | B-47 | CLAMPING BOLT(MS)
B-9 | LEVER SHAFT | B-48 | WHEEL CLAMPING NUT
B-10 | WRENCH BOLT | B-49 | WHEEL

B-11 | CLAMPING BOLT(M4) ‘ B | Len = MR BUNTROLLER
B-12 | CLAMPING BOLT(M4) | B-51 | TEMPERATURE CONTROLLER
B-13 | GUIDE ROLLER BEARING HINGE | B-52 | SWITCH

B-14 | WRENCH BOLT(M6) | B-53 | CONTROL CASE

B-15 | CLAMPING NECK WASHER | B-54 | ANGLE SHAFT

B-16 | BEARING(#6001) | B-55 | OP BOARD(OP)

B-17 | BACK GUIDE HEXAGONAL PIN | B-56 | CONTROL BOARD(MB)
B-18 | KNOB HANDLE BOLT(M6) | B-57 | ROM

B-19 | BACK GUIDE |

B-20 | BACK COVER |

B-21 | GUIDE |

B-22 | GUIDE BOLT |

B-23 | GUIDE FIXING NUT |

B-24 | LEFT ANGLE FRAME |

B-25 | GUIDE ROLLER |

B-26 | BEARING |

B-27 | BEARING HINGE |

B-28 | ANGLE SHAFT |

B-29 | CLAMPING BOLT(M4) |

B-30 | CONTROL SIDE BASE |

B-31 | DRIVER(BLACK BOX) |

B-32 | COOLING FAN |

B-33 | TRANSFORMER |

B-34 | CLAMPING BOLT(M50) |

B-35 | SMPS(SP) |

B-36 | TERMINAL |

B-37 | SSR(SOLID STATE RELAY) |

B-39 | CLAMPING BOLT |













( How to use Temperature Controller KX4 )

Pv
B8.8.8.8

B AT
vour [B,B.8.8.]°"
B ALM

I SET key I

@ @ @ up key of set-unit
mmu-a,f‘ "“"-L.___!E_K4

move key of set-unit / \L‘H‘""“*- down key of set-unit

WVhen yvou power on the controller, PV shows current room temperature

. .2.5

Py and SV shows set temperature.

B ALM

BAT gz
T After turn-on & set, within 10 minutes, it reaches to set temperature.

Recommendation is 250C ~350T.

& O w @
i

K4

&)

(D You can enter set mode by pressing & key, you may see one cipher blinks,
[t means i1t can be changed.

. .89

AT
:iﬂ 0.0.0 (@ By pressing @ key, you can move between numbers of four ciphers.
® @ ® & as follows.

rﬂ—ﬂ]—ﬂ -I]T

@ Set desirous temperature by pressing and @keys.(i.e :3007T).

B ALM
O @ @ @ Set-temperature will be increased by @® key and it will decreased by «key.
E 5 PV
BAT
0.3.0.0 L . . _
:if:; @ After finshing setting, press @key once more. Then, it stops blinking.
g @ @ @m And the controller will return to auto-tuning mode.

/I CAUTION
At beginning, when you power on, there will be some variation
in temperature. But 1t will be automatically reached to the set

temperature soon.







START

I nternational

Please do not disassemble / modify machine or its part without any permission.
If you disassemble / modify machine or its part, you cannot receive warranty/after-sales service.



	ME-TBC-50LH_Page_01.pdf
	ME-TBC-50LH_Page_02.pdf
	ME-TBC-50LH_Page_03.pdf
	ME-TBC-50LH_Page_04.pdf
	ME-TBC-50LH_Page_05.pdf
	ME-TBC-50LH_Page_06.pdf
	ME-TBC-50LH_Page_07.pdf
	ME-TBC-50LH_Page_08.pdf
	ME-TBC-50LH_Page_09.pdf
	ME-TBC-50LH_Page_10.pdf
	ME-TBC-50LH_Page_11.pdf
	ME-TBC-50LH_Page_12.pdf
	ME-TBC-50LH_Page_13.pdf
	ME-TBC-50LH_Page_14.pdf

